
V3442568T Parts
PARTS INCLUDED IN THIS LIST:

ITEM QTY. DESCRIPTION
A 12 M8 x 25mm. Hex head bolt
B 12 5/16” Flat Washer
C 12 5/16” Lock Washer
D 12 M8 Hex nut
E 12 Bolt shim
F 12 M8 x 30mm. Bolt SEMS
G 2 Pc. Front Bracket
H 2 Pr. Central & Rear Bracket

A B C D E

G
H

F

1 pair Vertex V3 Side Steps




